
LOUR REMOVAL FROM DYE HOUSECO
G ZERO VALENT IRONEFF LUENTS USIN

AND FENTON OXIDATION

THESIS SUBIVHTTED TO THE

COCHIN U
TECHNOLOGY

IN PARTIAL FULFILLMENT

FOR THE DEGREE OF

DOCTOR OF PHILOSOPHY /___,__H_

BY
r

V.G.RAJESH BABU ' I
Q?

’@

‘\(DOQ_,‘-1:-__ '
G ——- --@Q 9
%-=l'nl\'

\ - .-,',:9.fi'
O comm unnréaim of

sclem nun IECHIOLOEY

fit’

NIVERSITY OF SCIENCE AND

33%

0 Z

NTAL STUDIESSCHOOL OF ENVIRONIVIE
ECHNOLOGYCOCHIN UNIVERSITY OF SCIENCE AND T

COCHIN - 682016
DECEMBER 2003

OF THE REQUIREMENTS

/"' \~
/~@‘ %@;\§ \» 2

..‘ff?......‘.'.‘.'..."..‘.'?T_‘.'.§'_ E
<5’

¥

4'/» ‘~$/
A 1 383$/'

mew “
‘E /



Dedicated to my beloved parents



DECLARATION

l, V.G.Flajesh Babu do hereby declare that the thesis entitled
[...]
type (iron or Aluminium) and the quantity of absorbing matrix introduced.

The dye house effluents apart from containing dyes also contain

heavy metals (chromium, copper, molybdenum, and zinc), organic

contaminants, BOD, COD, TOC, TDS and TSS. The dyes, heavy metals

and organic contaminant although can be removed from the aqueous

phase through physical methods such as adsorption and co precipitation, a

large portion of the other contaminants would still remain the effluent. lt is

in this regard that the electrochemical technology offers a more superior

treatment option in the sense that in addition to achieving a high efficiency

in the removal of dyes, heavy metals and organic contaminants it will also

remove BODICOD, TOO, TDS and TSS.

The system utilizes an electrochemical cell to generate ferrous

hydroxide directly from steel electrodes. The electrochemical cell consists

of a fibreglass body containing a number of electrodes separated from

each other by small gaps. The electrochemical cell could be iron

electrodes or aluminium electrode. Wastewater flows through the gaps and

comes in contact with the electrodes. A direct current poser supply is



32

connected between the two end electrodes of the cell and the treatment

level is controlled by the potential provided by the cell. As the current flows

from one electrode to another through the process water, the positively

charged sides of the-electrode (the anodes) give off ferrous ions. At the

negative side (the cathodes), water decomposes into hydrogen gas and

hydroxyl ions. When iron electrodes are used, the overall reaction results

in the formation of a combination of one or more of the followinghydrous

iron oxides: ferrous hydroxide, ferric oxyhydroxide and ferrous

oxyhydroxide. On the contrary, when aluminium electrodes are used the

end products are a combination of aluminium hydroxide and aluminium

oxyhydroxide. The dissolved organics are removed through the generation

of iron, aluminium or combined iron and aluminium matrix. The electrodes

are slowly consumed as the metal hydroxide matrix is generated. Faraday’s

law is used to determine the generation time for a specific sample volume

at controlled amperage. Since, hydrogen is formed during the process it is

necessary that the effluent must be degassed. Hence, the effluent passes

through a degassing tank where the dissolved gases are allowed to

dissipate. During degassing it is necessary that the pH must be monitored.

ln the liquors in which the pH is less than 7 or greater than11 (the range at

which satisfactory Fe2* precipitation occurs) the pH needs to be adjusted to

maximize precipitation and ensure dye removal by adsorption. The water

is then pumped from the reactor tank followed by a prior addition of a small

amount of polymer tlocculant to a clarifier where the newly forming solids

settle. The clarifier supernatant then flows to a polishing filter before



33

leaving the system. Surface complexation and electrostatic attraction are

the two most commonly used adsorption mechanisms (Buffle, 1988).

Soluble inorganic heavy metal contaminants can exist either as cations

(Cr3*, Cd2", Pb”, Cu2") or anions (e.g. M0042‘). After forming all possible

surface complexes, contaminants may be removed by simple electrostatic

attraction. Fe(OH)2 or Al(OH)3 in combination with various surface

complexes, contains areas of apparent positive or negative charge. The

opposite charges attract and are capable of removing ‘some dissolved

species for aqueous phase.

The two most important factors to consider when adsorptive removal

of heavy metals is desired are pH and the absorbing matrix to contaminant

weight ratio. Careful control of the pH is critical if adequate adsorbing

matrix is to be provided for complete adsorption. An increase in the pH

improves adsorption of cations while a decrease in the pH forms adsorption

of anions.

Wilcock et a|., (1992) studied the performance of a 700 gal/min full

scale system located in Kentucky. The wastewater containing Vat and

direct dyes when subjected to electrochemical treatment produced treated

water of which 70-80% was suitable for reuse.

Szpyrkowicz et al.,_(2000) studied the electrochemical oxidation of

synthetic textile wastewater containing partially soluble disperse dyes using

seven different anode materials and 0.1 M NaCl as the supporting

electrolyte. Among the anode materials tested, Ti/Pt-lr anode displayed the

best performance. Results indicated that pollutant removal was mediated



34

by active Cl; generated by electrochemical oxidation of Ct? or by other

mediator’s generated in-situ and not by a direct discharge of pollutants at

the anode.

Vlyssides (1999) carried out electrochemical oxidation of textile dye

wastewater from a reactive azo dyeing process using Ti/Pt as anode and

Stainless Steel 304 as cathode. When the wastewater was passed through

the electrolytic cell strong oxidants like C|2, O2, OH‘ that were produced

oxidized organic pollutants to CO; and water. With the addition of 2 mL of

HCI (36%) and after 18 min of electrolysis at 0.89 A/cm: , COD was

reduced by 86%, BOD was reduced by 71%, ADMI color units were

reduced by 100%, and TKN was reduced by 35%. Wastewater

biodegradability improved as indicated by the decrease in,OOD: BOD ratio

from 2.16 to 1.52. At the same time, the mean energy consumption was 21

kwh kg“ coo.

Ciorba et al., (2001) studied color removal from simulated

wastewaters containing direct (Direct Red 4A) and fiber reactive (Reactive

Red l\/l3A, Reactive Orange MG and Reactive Blue 4) dyes by aluminum

based coagulant generated in an electrochemical cell with horizontal

electrodes. The extent of color removal depended on the nature of the dye

(89% for direct red, about 70% for reactive orange and reactive red and

94% for reactive blue) and occurred mainly in the bulk of solution.

When judiciously used the electrochemical ion generation (Fe or Al)

is a proven cost effective technology for the removal of color, BOD, COD,



35

T-OC, TSS, TDS and heavy metals from the dye house effluents. However,

this electrochemical ion generation must be coupled with a conventional

process such as clarification and filtration. This technology also reduces

toxicity and produce clean water for reuse. Although not a major

contributor to waste stream dyes often receive the most attention in textile

wastewater treatment processes because of their color and toxicity of the

raw materials like aromatic amines that go into the synthesis of dyes. Park

and Shore (1984) indicated that the over 90% of the COl3 load from a

typical plant that dyes and finishes woven cotton fabrics included desizing,

scouring reducing agents and bleaches rather than the dyeing operation

that contributed only 10 — 20% of the COD load. Shriver and Dague (1978)

evaluated the characteristics of process wastewater and reported that the

major waste source arise from sizing, dyes, soap, oils and other products

typical of the industry. Textile dye wastewater is generally nutrient deficient

however nutrient input can be provided by mixing the dye wastewater with

municipal wastewater. Dyes exhibit different chemical characteristics and

consequently respond differently to treatments aimed at their removal

moreover, the arrival of numerous dyestuffs in the local market makes

optimizing procedures for treatment of dye containing wastewater a

horrendous task. The wide variety of dyes and other chemicals used in the

dyeing operations provide an extremely variable composition to the dye

wastewater. Detailed wastewater characterization is therefore an integral

step in selecting wastewater treatment methodologies.



36

1.2.5. Pretreatment

Prior to discharge into an aerobic biological treatment system the

dye house effluents are generally exposed to a wide array of pretreatment

process such as coagulation and flocculation using lime, alum, ferric salts

or polyelectrolytes followed by sedimentation or dissolved air flotation

(DAF). However, generation of large amounts of sludge is one factor that

tends to offset the use of coagulation and flocculation.

In a study conducted by Homing (1997) alum achieved average

color reduction of 82% for the nine dyes in the study with doses ranging

from 8—80 mg L". Although both alum and Powdered activate carbon was

effective in reducing color, the average TOC reduction was 43% for PAC

and 33% for alum. Boe (1993) found alum more efficient in removing color

than ferric sulfate or polyaluminium chloride. 37.8%, 40.7% and 23.5%

reductions were achieved with respect to color, COD and BOD using an

alum dose of 400 mg L'1.

Stahr et al., (1980) conducted chemical precipitation experiments on

sulfur, vat and acid dyes and found that alum at doses between 100-500

mg/L effectively removed color. Color removal increased with a cationic

polymer at a dosage of 10 mg L”.

Mehrotra et aI., (1995) applied coagulation to remove color from

textile dyeing effluents. MgCO3 was found to be effective at 1000 mg

L“ and at pH 10 providing over 90% removal of sulfur dye. FeSO4

removed color only at a high dosage of 14000 mg L" for vat dye.



37

Panswad and Wongchaisuwan (1986) examined cap-ability of

magnesium carbonate-hydrated basic (3 MgCO3.Mg (OH)2.3H2O; MCHB)

in terms of color reduction from a reactive red dye wastewater. Their study

indicated over 90% color removal when MCHB was combined with lime.

Poon and Virgadamo (1973) put into use a combination of activated

carbon and biological treatment at dyeing and finishing operation. The

system consisted of an aeration basin, two activated carbon columns

operating in parallel with an anaerobic biological regeneration phase and a

second part of the parallel activated carbon columns with an aerobic

biological regeneration phase. This plant produced 58-67% reduction in

TOO, 55-70% reduction in COD and 66-73% reduction in BOD5 at an

average flow rate of 75,000 gal/day. The efficiency of treatment was found

to dependent on the flow rate with a lesser degree of treatment being

achieved at lower flow rate. The system when modified through increased

size of the aeration basin, three additional carbon columns and increased

carbon regeneration times increased the TOC reduction by 91%, COD by

92% and BOD5 by 94% at a flow rate of 75,000 gallons per day.

Grau (1991) obsen/ed that although chlorination and ozonation was

effective in decolorizing reactive and acid dyes, chlorine was more efficient

at lower pH while the efficiency of ozone was found to be pH independent.

Kabdash et al., (1995) reported that when hydrogen peroxide was

not effective in decolorizing acrylic dyeing wastewaters at both acid and

alkali pH values for raw and biologically treated wastewaters, sodium

hypochlorite resulted in complete decolorization. The dosages required



38

varied between 500-2000 mg L“ as 0.2 with lower dosages being required

under acidic conditions.

Davis et a|., (1982) oxidized the textile wastewater with hydrogen

peroxide and found no decoloration at neutral pH values. A significant

color removal was obtained with hydrogen peroxide at pH 12 only after 24

hours. Chemically precipitated wastewater samples were subjected to

calcium hypochlorite and at a dosage of 100 mg L" the color changed to

pale yellow. Michelsen et al (1992) evaluated the efficiency of various

adsorbents (32 different adsorbents including rice, grain, chitin and coal),

flocculants and reducing agents in removing color from Navy 106 slack

washer water. The adsorbents were found to be generally effective

however, disintegrated adsorbents contributed to increased TOC. The

authors however concluded that the use of adsorbents do not appear to be

a practical mechanism for the removal of reactive dyes from wastewater

since large amounts of expensive adsorbents were required to achieve a

high degree of color removal. Of the fifteen polymers that was evaluated

very little color removal was achieved. While adsorbents performed better

at lower pH, there was no observable trend in flocculant performance

versus pH. The results suggest that the use of polymer flocculant cannot

be considered as a practical treatment option to decolorize wastewater

containing hydrolyzed reactive dyes.

Coagulation/flocculation could be a viable method for treating dye

wastewater particularly those containing reactive dyes as shown by

Koprivanac et al., (1998). The authors evaluated the possible use of



39

coagulation/flocculation process for the removal wastewater containing

monochlorotriazine reactive dyes with azo and anthraquinone

chromophoric groups. The ability of AICI3 to remove various reactive dyes

from aqueous solutions was examined using a certain stirring tank

configuration, which involved rapid and slow mixing. Optimum pH and

coagulant concentration and sludge characteristics were also determined.

Dye removals >99.5°/> was achieved. The quality of treated dye

wastewater was evaluated using several ecological parameters like COD,

BOD, total organic carbon, adsorbable organic halides and lC50.

Ganjidoust et al., (2000) compared the effect of natural and synthetic

polymers vs. chem. coagulants on COD, turbidity and color removal from

wastewater. Results indicated that among polymeric coagulants, chitosan

with a minimum dosage removed 46, 19, 50% of COD, turbidity and color,

respectively while among chemical coagulants, Lime removed 33, 57, 40%

of COD, turbidity and color, respectively.

Malik et al., (2001) carried out coagulation-flocculation experiments

using two inorganic coagulants (aluminum sulfate and ferric chloride) and a

cationic organic polyelectrolyte. pH, coagulation-flocculation time and

coagulant dose were optimized. Results indicated that under optimum

conditions when the wastewater samples were treated using only inorganic

coagulant, 92% decolorization was observed and a combination of

inorganic-organic coagulants increased the percentage decolorization to

96. The removal of TSS and COD by these processes under the optimum



40

conditions for color removal were 48-70%, 55-75% and 40-50%, 46-54%

respectively.

Can/alho et aI., (2002) reports that the process performance of

coagulation to remove reactive dyes from dye-house effluent is affected by

multiple factors, which can be best examined in factorially designed

experiments. An inorganic salt (ferrous sulfate) and an organic polymer

(DEC 50) was selected for the study. Factorially designed jar-test

experiments were performed with different compounds of a synthetic cotton

processing wastewater to identify the factors that most affected color

removal and highlight interactions between them. Results indicated that

some additives, such as an oxidative desizing agent and a peroxide

stabilizer, favored color removal within specific concentration ranges, while

the presence of sizing agents and surfactants reduced process efficiency.

This could be counteracted using high concentrations of ferrous sulfate, but

it would result in higher sludge disposal costs.

1.2.6. Aerobic Biological Treatment

Aerobic biological degradation and in that the activated sludge

treatment system which also happens to be the most traditional and widely

used secondary treatment process is being viewed today as being grossly

inadequate in meeting the present standard for effluent discharge. The

issue of toxicity of effluents is also gaining prominence with improvements

in analytical methodologies and sophisticated instruments to analyze toxic

compounds, in water, sludge and sediment BOD5 no longer happens to be



41

the only criteria for evaluating the effectiveness of a particular treatment

process.

The inefficiencies of such system in effectively addressing the

problem of residual color have caused aesthetic problems in the receiving

waters and encourage alternative treatment options. One of the most